
Saph Pani  Deliverable 4.1 

 

i 

 

  

 

 

 

 

 

 

 

 

 
 
 
 

Deliverable D 4.1  
Review  of the Post-treatment Applied to  
Natural Treatment Systems in India and 
Critical Water Quality Parameters 

Saph Pani 
Enhancement of natural water systems and 
treatment methods for safe and sustainable 

water supply in India 
 
 

Project supported by the European Commission within the Seventh 
Framework Programme Grant agreement No. 282911 



Saph Pani  Deliverable 4.1 

ii 

 

 
 

 

Work package WP4 Post-treatment of water from natural 
treatment systems for different applications 

 

Deliverable number 

 
 
D 4.1  

Deliverable title Review  of the Post-treatment Applied to  
[...]
production wells located 39 m and 240 m from the river bank (constructed in Deen Dayal 
Park and Silk Farm in 2006) was reported. Subsequently, another production and one 
monitoring well were constructed in the south-west part of the town in May 2010, at a 
distance of 170 m from the river bank (Kimothi et al., 2012). The objective of these wells is 
to investigate the potential of RBF for improving the existing water quality and quantity of 
the drinking water supply to Srinagar and Pauri town located 29 km from 



Saph Pani  Deliverable 4.1 

8 

 

Srinagar (Ronghang et al., 2011; Kimothi et al., 2012). After abstraction and on-site 
disinfection by chlorination, the water is pumped into a storage reservoir and then 
supplied into the distribution network by gravity. Water quality investigations of the 
production well in operation since 2010 have shown that nitrate concentration is in the 
range of 53 – 123 mg/L in the abstracted water (Ronghang et al., 2011). Although the 
mean hardness concentration monitored since 2010 is 439 mg/L as CaCO3, it however 
lies within the permissible limit of 600 mg/L in the absence of an alternative drinking water 
source. Thus the main parameters of concern for post-treatment are the occasional 
presence of coliforms in very low numbers (prior to disinfection), and high nitrate 
concentrations (>50 mg/L) in the abstracted water.   

 

Mathura: In Mathura, subsurface water is collected from a radial well having 13 radials 
(total length of 522 m) laid at 15.5–18 m below the bed of river Yamuna. Filtrate is 
aerated, filtered, chlorinated and then supplied. Water samples were collected from 2006 
to 2007 (Singh et al., 2010). TDS, hardness (324 to 396 mg/L as CaCO3) alkalinity (312 to 
349 mg/L as CaCO3), sulfate (62 to 80 mg/L) and chloride (203 to 244 mg/L) were found 
to exceed desirable limits prescribed (IS 10500: 1991). However, values were well within 
permissible limits in the absence of an alternative source of raw water (IS 10500: 1991). 
RBF reduced colour, UV-absorbance and DOC by around 50%. Results show that colour 
of filtrate (18 to 25 CU) was much higher than the desired guideline value. Although RBF 
resulted in 2 log removal, total coliform (43 to 75 × 103 MPN per 100 mL) and fecal 
coliforms (43 to 93 × 102 MPN per 100 mL) were present in substantial numbers in river 
bank filtrate. Post-treatment resulted in no or marginal reductions in DOC, UV-absorbance 
and colour. Accordingly, it was termed as totally ineffective. However, results indicate that 
post-chlorination (on-site electrolytic generation of chlorine from brine) is quite effective if 
practiced continuously.   

 

The distribution of THMs (chloroform, bromodichloromethane, dibromochloromethane, 
bromoform) was different in different water samples. River water, bank filtrate, and RBF 
post-treated waters were found to have very low values of total THMs (Kumar et al., 
2012). Bank filtrate and RBF post-treated waters (with post-chlorination, using a dose of 1 
mg/L chlorine) had total THMs < 1 µg/L.  According to Kumar et al. (2012), AOX 
concentration was also low in the bank filtrate (17.5 µg/L). Both river water and bank 
filtrate contained ammonia concentrations in excess of 10 mg/L. Ammonia together with 
chlorination result in the formation of N-nitrosodimethylamine (NDMA), a potential human 
carcinogen. However, no investigations on NDMA in waters in India/at Mathura are known 
so far. 

 

New Delhi: Investigations were done at two RBF sites in Delhi namely (i) Palla and (ii) 
Nizamuddin during EU TECHEAU Project (TECHNEAU, 2010). These are characterized 
with respect to hydrogeological, geochemical and hydrochemical settings. The Palla field 



Saph Pani  Deliverable 4.1 

9 

 

site is an active well field abstracting bank filtrate located in the northern part of New 
Delhi, on the flood plain of western bank of Yamuna River, upstream of the urbanized 
parts of New Delhi. The area covers 18 km2 with around 100 abstraction wells, which 
provide ~10% of the water supply in Delhi. Most of the parameters lie within the limits of 
Indian standards (IS 10500: 1991), no fecal contamination is found in the well waters at 
Palla. However, fluoride had average value of 1.7 mg/L and maximum value of 3 mg/L in 
tube well (30 – 60 % of bank filtrate). At Palla site, chlorination is the only post-treatment 
applied to bank filtrate. 

 

Nizamuddin site is situated in the urban central part of the city, on the eastern bank of the 
Yamuna River, about 100 m upstream of Nizamuddin bridge. Through its flow in the city, 
the quality of the Yamuna River is significantly affected by untreated urban wastewater.   
The concentrations of Fe, Mn, As, F and ammonia increased during infiltration, all of 
which reached concentration levels critical for use as potable water. Therefore, post-
treatment at this site needs to target these substances. Chemical and biological oxidation 
followed by membrane filtration is the recommended treatment option for this site 
(TECHNEAU, 2010).    

 

Muzaffar Nagar: The River Kali, a tributary of River Hindon, is a highly polluted river. The 
RBF site was selected at a distance of around 68 m from River Kali and water samples of 
the surface and ground waters in the vicinity and filtrate from a production well were 
analysed by Thakur et al. (2009). Turbidity, pH (6.8 to 7.8), and alkalinity (238 to 250 
mg/L) of filtrate were within limits (IS 10500: 1991). Total hardness varied from 146 to 212 
mg/L, and dissolved solids were from 355 to 380 mg/L. Total coliform were 2 to 28 MPN/ 
100 mL in the filtrate.  Fecal coliform were 0 to 11 MPN/ 100 mL. Chlorination is the only 
post-treatment given to filtrate. 

 

Patna: Patna city, with a population of 2.05 million (Census of India, 2011), is located 
along the River Ganga. Six wells of varying depths (150 to 200 m) below ground level are 
located 9 to 236 m away from the river. Analysis done by Sandhu et al. (2011b) on these 
wells showed that concentrations of Ca, Mg, Na, Cl and SO4 are on higher side. Alkalinity 
(151 to 238 mg/L) and hardness (84 to 364 mg/L) were also on higher side. Total coliform 
in monsoon (8 – 300 MPN/100 mL) and pre-monsoon (8 – 170 MPN/ 100 mL) in the 
abstracted water from the wells were high. The presence of coliform bacteria in some 
wells is probably due to the contamination from land-side groundwater and infiltration of 
wastewater from open and unlined drains. Chlorination is the only post-treatment given to 
the filtrate at Patna (Sandhu et al., 2011b). 

 

Ahmedabad: In 2007, the Ahmedabad Municipal Corporation (AMC) supplied around 
750,000 m3/day of drinking water to a population of more than 4.5 million. Treatment 
plants at Kotarpur, Dudheswar, and Jaspur supply around 650,000 m3/day, 40,000 



Saph Pani  Deliverable 4.1 

10 

 

m3/day, and 60,000 m3/day of water respectively. According to Sandhu et al. (2011a), the 
treated water was made up of around 615,000 m3/day of surface water (82%), 110,000 
m3/day of riverbed filtered water (14%), and 30,000 m3/day of groundwater (4%). At 
Kotarpur treatment plant, raw surface water is chlorinated twice before filtration and after 
filtration but before entering the distribution network (Sandhu et al., 2011a). During the 
non-monsoon period, the bank filtrate requires only disinfection and is then supplied 
directly into the distribution network. During a flood event, however, the operation of the 
radial collector wells (RCWs) has to be discontinued because of the high turbidity and 
sand content. 

 

Medinipur and Kharagpur: With populations of more than 150,000 and 273,000, 
respectively the towns of Medinipur and Kharagpur make up a municipality and a railway 
settlement in the state of West Bengal. They are located a short distance to the north and 
south, respectively, of the Kangsabati River. One RCW (3 m diameter) abstracts 
approximately 15,900 m3/day of riverbed filtered water for Medinipur. The well is made up 
of 32 laterals, each of them having a diameter of 0.3 m, in two layers of 16 laterals per 
layer, at depths of 6 m and 11 m below the riverbed. Chlorination is the only post 
treatment given to river bank filtrate before distribution (Sandhu et al., 2011a). 

 

2.2 Critical water quality parameters and post-treatment options 

Table 3 summarizes the main water quality concerns and post-treatment applied at some 
selected sites in India (based on literature review and field data collection). Some of the 
important water quality parameters at various Indian bank filtration sites are summarized 
in Table 4 and Table 5. 

 

Tables 3 to 5 clearly show that removal of pathogens, hardness and organic matter are 
the key elements of post-treatment systems for bank filtrates. Furthermore, as the 
rivers/lakes in India are often polluted with untreated or poorly treated sewage and 
industrial wastes, the presence of bulk organic matter and micropollutants could be one of 
the main requirements of post treatment systems. Limited information is available on the 
concentrations of organic micropollutants in the raw water and filtrates at the bank 
filtration sites in India. Another potential source of contamination is the dissolution of iron, 
manganese, calcium, magnesium, arsenic or fluoride from the aquifer due to low 
dissolved oxygen in river water and/or anoxic conditions created by the infiltrating river or 
lake water. 

 

These quality concerns can be minimized in some cases by redesign or relocation of the 
wells while in most cases a comprehensive post treatment would be required. At majority 
of the bank filtration sites in India chlorination is the only treatment applied while a few 



Saph Pani  Deliverable 4.1 

11 

 

have rapid sand filtration step before it. Due to relatively high concentrations of natural 
organic matter in (river) bank filtrates, formation of THMs or other DBPs is another major 
water quality concern. In summary, depending upon the raw water quality (of river or lake) 
and local hydrogeological conditions at site, the post-treatment of filtrates of the bank 
filtration sites in India would require improvement of one or more of the following group of 
parameters: 

• Pathogens 

• Hardness 

• Iron, manganese, arsenic and fluoride 

• Bulk organics and organic micropollutants 



Saph Pani  Deliverable 4.1 

12 

 

Table 3: Summary of the post-treatment applied in selected bank filtration systems in India 

Bank filtration 
site  

Source of 
Water for 
BF 

Main water 
quality concern 
after BF 

Post-treatment 
applied 

Reference 

Haridwar 
(Uttarakhand) 

Ganga 
River and 
Upper 
Ganga 
Canal 

Occasional 
presence of 
coliform 
indicators in very 
low 
concentrations 

Chlorination only  Field survey by 
UJS & HTWD 
(2011-12); 
Sandhu et al. 
(2011a, 2012); 
Dash et al. (2010)

Nainital 
(Uttarakhand) 

Nainital 
Lake 

Hardness  Water Softening 
and Chlorination 

Field survey by 
UJS & HTWD 
(2011-12); Dash 
et al. (2008) 

Srinagar 
(Uttarakhand) 

Alaknanda 
River 

Nitrate (from 
ambient 
groundwater) > 
50 mg/L in 
abstracted water 
probably currently 
due to low 
fraction of bank 
filtrate 

Conventional 
surface water 
treatment 
(coagulation-
sedimentation-
filtration-
chlorination) and 
chlorination only of 
bank filtrate 

Field survey by 
UJS & HTWD 
(2011-12); 
Ronghang et al. 
(2011); Sandhu et 
al. (2011a) 

Mathura  

(Uttar 
Pradesh) 

Yamuna 
River 

Organic matter 
(DOC), Hardness; 
Pathogens; 
Organic 
micropollutants 

Aeration- filtration-
chlorination 

Singh et al. 
(2010); Kumar et 
al. (2012) 

Patna (Bihar) Ganga 
River 

Pathogen 
indicators (Total 
coliforms 8 – 170 
MPN/100 mL);  

Chlorination only Sandhu et al. 
(2011a & b) 

Ahmedabad 
(Gujarat) 

Sabarmati 
River 

Pathogens; 
Organic matter 

(i-a)SW 
abstraction in 
monsoon: 
Chlorination (2 
times)-
filtration-
chlorination 

Sandhu et al. 
(2011a) 



Saph Pani  Deliverable 4.1 

13 

 

(i-b) Abstraction 
from RBF wells is 
discontinued when 
breakthrough of 
turbidity is high 

(ii)Non-monsoon: 
Chlorination (of 
bank filtrate) only 

Medinipur 
(West Bengal) 

Kangsabati 
River 

 Chlorination only Sandhu et al. 
(2011a) 

Muzaffar 
Nagar (Uttar 
Pradesh) 

Kali River Pathogens Chlorination only Thakur et al. 
(2009) 

Delhi - Palla 
(National 
Capital 
Territory) 

Yamuna 
River 

Iron, Manganese 
Fluoride (present 
in deeper aquifer) 

Pathogens during 
monsoon  

Chlorination only Sprenger et al. 
(2008) Lorenzen 
et al. (2010)  

 



Saph Pani  Deliverable 4.1 

14 

 

Table 4: Inorganic content in source water and filtrate at important Indian RBF sites [Dash et al. 
(2008, 2010), Kumar et al. (2012), Sandhu et al. (2011b), Singh et al. (2010), Thakur et 
al. (2009) & TECHNEAU (2010)] 

Site 

 

 

Conductivity  
(µS/cm) 

TDS  

(mg/L) 

Hardness 
(mg/L) 

Na  

(mg/L) 

Cl  

(mg/L) 

River Filtrate River Filtrate River Filtrate River Filtrate River Filtrate 

Mathura 

 

1170-
1454 

1356 - 
1483 

725- 
902 

840 - 
934 

260-
358 

324 - 
396 

115-
153 

30-
170 

175-
237 

203- 
244 

Nanital 640 655 407 501 328 387 9.5 22 7.3 13.5 

Haridwar 218-
262 

415-
466 

108-
172 

194-
334 

100-
112 

190- 
200 

6.3-
10.6 

12.4-
20.5 

1.5-3 7.5-17 

Muzzafar 
nagar 

424-
599 

477-
550 

293-
350 

 196-
252 

N.A. N.A. N.A. N.A. N.A. 

Patna 303-
549 

505-
681 

N.A. N.A. 105-
506 

84-
364 

17-
29 

25-35 3-21 3-69 

New Delhi  

Nizamudin 

 

Palla 

 

1277 

 

738 

 

 

1051 

 

734 

 

 

 

 

 

 

 

 

 

 

 

 

 

141 

 

75 

 

 

58 

 

58 

 

370 

 

90 

 

157 

 

95 

 



Saph Pani  Deliverable 4.1 

15 

 

Table 5: Organic matter and coliform count in source water and filtrate at important Indian RBF 
sites [Dash et al. (2008, 2010), Kumar et al. (2012), Sandhu et al. (2011a, 2011b, 2012), 
Thakur et al. (2009) & TECHNEAU (2010)] 

Site 

 

 

UV absorbance 

(m-1 at 254 nm) 

DOC  

(mg/L) 

Total Coliform  

(MPN/ 100 mL) 

Fecal Coliform 

(MPN/ 100 mL) 

River Filtrate River Filtrate River Filtrate River Filtrate 

Mathura 

 

11- 
28 

 7-13 4.04 
-
29.1 

1.65 -
6.3 

2300 -15 
×105 

43 -
75×103 

150 -
23×104 

43 - 93 ×102

Nanital N.A. N.A. N.A.  14.3×104 <2 14.5×102 <2 

Haridwar N.A. N.A. <1.2 <1 4300 -
9300 

2-93 2100-6400 3-93 

Mazzafar 
nagar 

N.A. N.A. N.A. N.A. 100-1000 40 23-1500 0-11 

Patna N.A. N.A. 1.9-
2.1 

0.2-
2.8 

24000 -
160000 

8-170 N.A. N.A. 

 

 

 

 



Saph Pani  Deliverable 4.1 

16 

 

3. Pre-treatment and Post-treatment for MAR Systems in India 

3.1 Review of existing pre- and post-treatment systems for MAR in India 

3.1.1  Investigated MAR schemes in India with pre-/ or post-treatment  

India has a long tradition in water harvesting and the artificial recharge: for example, 
under the dug well recharge scheme of the Government of India 107,249 recharge 
structures were  constructed till 2011 (Saph Pani D2.1). For this study an extensive review 
was conducted on pre-and post- treatment for various MAR structures.  

 

Eight case studies were found in scientific publications describing the pre-treatment 
aspects of MAR of which 5 were rooftop rainwater harvesting and recharge systems and 3 
were surface runoff recharge systems. Analysis of these studies yielded a variety of ARR 
structures either in connection with rooftop rainwater harvesting or with normal surface 
run-off.  The structures used for MAR are recharge pits, open wells, ASR wells, injection 
wells, gravity wells, recharge shaft and tube wells (Shivkumar, 2006; Hollander et al., 
2009).  

 

The suitability of the MAR structures for a particular area depends on the geographical 
location, hydrology and hydrogeology of the site. For the urban areas, less space 
consuming structures such as recharge pit, recharge trench, tube well and recharge well 
are suitable, while the rural areas can afford large structures such as percolation tanks, 
check dams, nala bunds, contour bunds etc. (Shivakumar, 2006). Similarly an injection 